ROY COOPER

Governor

MICHAEL S. REGAN

Secretary R, QUAMVIE
LINDA CULPEPPER NORTH CAROLINA
Director Environmental Quality

April 18, 2019

SHANNON V. BECKER — PRESIDENT
AQUA NORTH CAROLINA, INC.

202 MACKENAN COURT

CARY, NORTH CAROLINA 27511

Subject: Permit No. WQ0022870
Chapel Ridge WWTP
Reclaimed Water Generation and
Non-Conjunctive Reclaimed
Water Utilization System
Chatham County

Dear Mr. Becker:

In accordance with your permit renewal request received March 21, 2017, and subsequent
additional information received July 28, 2017, we are forwarding herewith Permit No. WQ0022870 dated
April 18, 2019, to Aqua North Carolina, Inc. for the construction and operation of approximately 216 acres
of non-conjunctive reclaimed utilization area, and the continued operation of the existing reclaimed water
generation and non-conjunctive reclaimed water utilization facilities.

This permit shall be effective from the date of issuance until February 28, 2025, shall void Permit
No. WQ0022870 issued October 23, 2008, and shall be subject to the conditions and limitations as specified
therein. Please pay particular attention to the monitoring requirements listed in Attachments A, B, and C
for they may differ from the previous permit issuance. Failure to establish an adequate system for collecting
and maintaining the required operational information shall result in future compliance problems.

Please note the following permit conditions have been removed since the last permit issuance
dated October 23, 2008:

> Old Condition II.2. — This condition has been removed because it is inherently covered under
multiple permit conditions.

» Old Condition I1.16. — This condition has been removed because the Permittee is not a
developer or a homeowners association.

» Old Condition IV.5. — The requirement to sample surface waters has been removed.
» Old Condition VI.2. — This condition has been removed because the permit is not voidable.

» Attachment A — PPIs 002 through 007 have been removed.

:3\ North Carolina Department of Environmental Quality | Division of Water Resources
A ) 512 North Salisbury Street | 1617 Mail Service Center | Raleigh, North Carolina 27699-1617
m#"-ﬁmmv 919.7079000



Mr, Shannon V. Becker

April 18,2019
Page 2 of 3

Please note the following permit conditions are new since the last permit issuance dated
October 23, 2008:

>

Condition II.17. — This condition requires the Permittee to ensure that any landowner who is
not the Permittee and owns land within the compliance boundary shall execute and file with
the Chatham County Register of Deeds an easement running with the land.

Condition II1.4. — This condition requires that an Operator be on call 24 hours per day.

Condition III.9. — This condition requires that the turbidimeter be tested and calibrated
annually.

Condition IIL.11. — This condition requires that an automatically activated standby power
source be on site and operational at all times.

Condition III.12. — This condition requires that the public be prohibited access to the reclaimed
water generation facilities and the 5-day upset pond.

Condition HI.19. — This condition requires that the Permittee develop and implement an
education program to inform users (including employees) about the proper use of reclaimed
water.

Condition IIL.20. — This condition requires that the Permittee provide notification to the public
and/or employees about the use of reclaimed water, and that reclaimed water is not intended
for drinking.

Condition V1.3. — This condition explains the flow reduction requirements.

Condition V1.4. — This condition notes that the flow reduction approval shall be maintained for
the life of the facility.

Attachment A - Monitoring for Total Nitrogen, Total Kjeldahl Nitrogen, and Total Phosphorus
has been added to the effluent monitoring requirements to be consistent with our Non-
Discharge Effluent Monitoring for Domestic Wastewater guidelines.

Attachment C — The groundwater monitoring frequency has been changed from four times per
year to three times per year.

If any parts, requirements, or limitations contained in this permit are unacceptable, the Permittee
has the right to request an adjudicatory hearing upon written request within 30 days following receipt of
this permit. This request shall be in the form of a written petition, conforming to Chapter 150B of the North
Carolina General Statutes, and filed with the Office of Administrative Hearings at 6714 Mail Service
Center, Raleigh, NC 27699-6714. Unless such demands are made, this permit shall be final and binding.



Mr. Shannon V. Becker
April 18,2019
Page 3 of 3

If you need additional information concerning this permit, please contact Tessa Monday at (919)
707-3660 or tessa.monday@ncdenr.gov.

Sincerely,
inda Culpepper, Director
Division of Water Resources

cc: Chatham County Health Department (Electronic Copy)
Raleigh Regional Office, Water Quality Regional Operations Section (Electronic Copy)
Laserfiche Files (Electronic Copy)
Digital Permit Archive (Electronic Copy)
Central Files



THIS PAGE BLANK



NORTH CAROLINA
ENVIRONMENTAL MANAGEMENT COMMISSION
DEPARTMENT OF ENVIRONMENTAL QUALITY
RALEIGH

RECLAIMED WATER GENERATION AND NON-CONJUNCTIVE RECLAIMED WATER
UTILIZATION SYSTEM PERMIT

In accordance with the provisions of Article 21 of Chapter 143, General Statutes of North Carolina as
amended, and other applicable Laws, Rules and Regulations

PERMISSION IS HEREBY GRANTED TO

Aqua North Carolina, Inc.
Chatham County

FOR THE

operation of a 500,000 gallon per day (GPD) reclaimed water generation and non-conjunctive reclaimed
water utilization system consisting of the:

construction and operation of’ approximately 216 acres of non-conjunctive reclaimed water utilization area
divided into 149 acres of primary low spray areas (PLSA), 50 acres of primary high spray areas (PHSA),
and 17 acres of secondary spray areas (SSA); and all associated piping, valves, controls, and appurtenances;
the

continued operation of a 500,000 gallon per day (GPD) reclaimed water generation system consisting of: a
manually cleaned bar screen; a 165,900 gallon equalization basin with a 15 horsepower (hp) aerator; a flow
splitter box; two 370,200 gallon aeration basins each with two 15 hp aerators; two 63,000 gallon clarifiers
each with two air lift pumps; a 130,800 sludge holding basin with two 10 hp aerators, and a variable water
level air lift pump; four 100 square foot (ft?) tertiary filters; a 32,600 gallon clearwell with four 750 gallon
per minute (GPM) pumps; a 38,200 gallon mudwell with two 200 GPM pumps; a 25,100 gallon chlorine
contact chamber with two variable speed pumps; two ultraviolet (UV) disinfections systems each with 20
lamps; an optional-use 23,800 gallon dechlorination chamber; an ultrasonic effluent flow measuring device;
an effluent composite sampler; continuous effluent turbidity monitoring and recording; a permanent
standby generator with automatic transfer switch capable of powering all essential wastewater treatment
units; a 2,860,825 gallon clay-lined 5-day upset pond with a pump station containing two 200 GPM pumps,
and all associated piping, valves, controls, and appurtenances; and the

continued operation of a non-conjunctive reclaimed water utilization system consisting of: a 42,839,747
gallon clay-lined irrigation storage pond; a 7,300 gallon irrigation pump tank with three 600 GPM pumps;
a 212 acre spray irrigation area consisting of common and golf course areas pursuant to an Effluent
Easement and Irrigation Agreement between the Permittee and Jordan Lake Preserve Corporation, and all
associated piping, valves, controls, and appurtenances

to serve the Chapel Ridge WWTP, with no discharge of wastes to the surface waters, pursuant to the
application received March 21, 2017 and subsequent addition information received by the Division of Water
Resources, and in conformity with the project plan, specifications, and other supporting data subsequently
filed and approved by the Department of Environmental Quality and considered a part of this permit.

WQ0022870 Version 3.0 Shell Version 180711 Page 1 of 12



This permit shall be effective from the date of issuance until February 28, 2025, shall void Permit No.
WQ0022870 issued October 23, 2008, and shall be subject to the following specified conditions and
limitations:

L SCHEDULES

1.

Upon completion of construction and prior to operation of the reclaimed water utilization facilities
consisting of 216 acres (149 acres of primary low spray areas (PLSA), 50 acres of primary high spray
areas (PHSA), and 17 acres of secondary spray areas (SSA)), a certification (attached) shall be
submitted from a licensed North Carolina Professional Engineer certifying that the permitted facility
has been installed in accordance with this permit, Division approved plans and specifications, and other
supporting documentation, including the location of all monitoring wells as applicable. If this project
is to be completed in phases and partially certified. the Permittee shall retain the responsibility to track
further construction approved under the same permit, and shall provide a final certificate of completion
once the entire project has been completed. Mail the Certification to the Division of Water Resources,
Water Quality Permitting Section, 1617 Mail Service Center, Raleigh, NC 27699-1617. [15A NCAC
02T .0116]

The Raleigh Regional Office, telephone number (919) 791-4200, shall be notified at least 48 hours in
advance (excluding weekends and holidays) of operation of the newly installed facilities such that an

in-place inspection can be made. Notification to the regional supervisor shall be made from 8:00 a.m.
until 5:00 p.m. on Monday through Friday, excluding State Holidays. [15A NCAC 02T .0108(b)(2)]

No later than six months prior to the expiration of this permit, the Permittee shall request renewal of
this permit on official Division forms. Upon receipt of the. request, the Division will review the
adequacy of the facilities described therein, and if warranted, will renew the permit for such period of
time and under such conditions and limitations as it may deem appropriate. Please note Rule 15A
NCAC 02T .0105(d) requires an updated site map to be submitted with the permit renewal application.
[15A NCAC 02U .0106, 02U .0109]

IL PERFORMANCE STANDARDS

L.

WQ0022870 Version 3.0 Shell Version 180711 Page 2 of 12

The subject reclaimed water facilities shall be effectively maintained and operated at all times so there
is no discharge to surface waters, nor any contravention of groundwater or surface water standards. In
the event the facilities fail to perform satisfactorily, including the creation of nuisance conditions due
to improper operation and maintenance, or failure of the utilization areas to adequately assimilate the
reclaimed water, the Permittee shall take immediate corrective actions including Division required
actions, such as the construction of additional or replacement reclaimed water generation and utilization
facilities. [G.S. 143-215.1, 143-213.3(a)]

This permit shall not relieve the Permittee of their responsibility for damages to groundwater or surface
water resulting from the operation of this facility. [15A NCAC 02B .0200, 02L .0100]

All wells constructed for purposes of groundwater monitoring shall be constructed in accordance with
15A NCAC 02C .0108 (Standards of Construction for Wells Other than Water Supply), and any other
Jurisdictional laws and regulations pertaining to well construction. [15A NCAC 02C .0108]

Effluent limitations for generated reclaimed water shall not exceed those specified in Attachment A.
[15A NCAC 02U .0300].

Application rates shall not exceed those specified in Attachment B. [15A NCAC 02U .0401(g), 02U
.0402(m)]

The reclaimed water irrigation system shall be connected to a rain or moisture sensor, which shall
indicate when utilization is not appropriate in accordance with Conditions I11.6. and I11.7. of this permit.